IEVE ANALYSI
W cATERSON S SIS
GROUP ASTM C136
CLIENT: Greely Sand & Gravel DESCRIPTION: Coarse Aggregate FILE NO: PMO0754
CONTRACT No.: - SPECIFICATION: 3/4" - 1 1/2" Black Granite LAB NO: 59365
SEEIEET Laboratory Testing INTENDED USE: Misc. DATE RECEIVED: 1-May-25
PIT OR QUARRY: Pit DATE TESTED: 2-May-25
DATE SAMPLED: 30-Apr-25 SOURCE LOCATION: Spratt DATE REPORTED: 6-May-25
SAMPLED BY: Client SAMPLE LOCATION: Stockpile TESTED BY: CcP
Sieve Size (mm)
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Sand Gravel
Silt and Clay Cobble
Fine | Medium Coarse Fine | Coarse
lldentification Soil Classification MC(%) LL PL Pl Cc Cu
1.026236882| 1.586206897
D100 | D60 | D30 D10 Gravel (%) Sand (%) Silt (%) Clay (%)
37.5 [ 23 | 18.5 14.5 | 98.5 0.5 1.0
Comments:
Curtis Beadow Joe Fosyth, P. Eng.
REVIEWED BY: s e i
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ASTM C136
CLIENT: Greely Sand & Gravel DESCRIPTION: Coarse Aggregate FILE NO.: PM0754
CONTRACT NO.: - SPECIFICATION: 3/4" -1 1/2" Black Granite |LAB NO.: 59365
PROJECT: Laboratory Testing INTENDED USE: Misc. DATE REC'D: 1-May-25
PIT OR QUARRY: Pit DATE TESTED: 2-May-25
DATE SAMPLED: 30-Apr-25 SOURCE LOCATION: Spratt DATE REP'D: 6-May-25
SAMPLED BY: Client SAMPLE LOCATION: Stockpile TESTED BY: CP
WEIGHT BEFORE WASH 21865.3
WEIGHT AFTER WASH
SEVESZE | WEIGHT | PERCENT | PERCENT || oweR SrEC| UPPER SPEC REMARK
150
106
75
63
53
37.5 0.0 0.0 100.0
26.5 4005.6 18.3 81.7
19 14164.2 64.8 35.2
16 17835.0 81.6 18.4
13.2 20000.5 91.5 8.5
9.5 21424.9 98.0 2.0
6.7 21524.0 98.4 1.6
4.75 21541.0 98.5 1.5
PAN 324.3
SIEVE CHECK COARSE 0.00 0.3% max.
WEIGHT FINE SIEVE (Before Wash) 324.3
WIEGHT FINE SIEVE (After wash) 126.3
SIEVE SIZE WEIGHT PERCENT PERCENT iingEl‘:‘lGT LOWER SPEC UPPER REMARK
(mm) RETAINED RETAINED PASSING COMBINED SPEC
2.36 7.1 2.2 97.8 1.5
1.18 13.5 4.2 95.8 1.4
0.6 21.6 6.7 93.3 1.4
0.3 37.8 11.7 88.3 1.3
0.15 67.3 20.8 79.2 1.2
0.075 110.9 34.2 65.8 1.0
PAN 126.0
SIEVE CHECK FINE 0.24 0.3% max. REFERENCE MATERIAL
OTHER TESTS RESULT LAB NO. RESULT
Curtis Beadow Joe Forsyth, P. Eng.
REVIEWED BY:




